
Introduction 

Who is the lecturer 

Why wastewater treatment 

Composition of wastewater 

CIW 703 Water and Wastewater Treatment 

19 September 2018 Dr.-lng. Olaf Sterge~ Berlin 01 



Literature 

DROSTE, 1997 - S. 720 

19 September 2018 

CIW 703 Water and Wastewater Treatment 

&EPA 

Uniled Srates Office ot Raseareh and Development 
Envlronmente.1 ProtecUon Office of Watet' 
Agency Washington, DC 20460 

Manual 

Nitrogen Control 

Dr.-lng. Olaf Sterge~ Berlin 

EPA/625/R-93/010 
Sepcemoer T993 

04 



Literature 

http://eippcb.jrc.ec.europa.eu/reference/ 

Links to documents of all branches (for free) under 

CIW 703 Water and Wastewater Treatment 

Eu,opean 
Comrriss/on 

JRC SCIENCE FOR POLICY REPORT 
[...]



Types of reactors in wastewater treatment 

From KAINZ & GRUBER, 2011 

Cascading 
stirred tank 
reactors 

Influent 

Effluent 

Effluent 

Influent 

The stirred tank 
cascade is a series of 
often identical stirred 
tanks, i.e. a combined 
reactor. No water is 
mixed back from a 
later to an earlier 
reactor.  

·· . .. .. .. .... 

CIW 703 Water and Wastewater Treatment 

··········t. ·······J,.__lllllll!IIIIII_ .... _ _. 
i ··•·············i.········,. ·························· 
: 

26 September 2018 Dr.-lng. Olaf Sterge~ Berlin 17 



Types of reactors in wastewater treatment 

From KAINZ & GRUBER, 2011 

Plug-flow-
reactor (PF) 

• Constant reactor volume, 
• inflow and outflow are the 

same,  
• homogeneous mixing only 

across the flow direction,  
• Gradients of state variables 

along the main axis 
possible, 

• Concentration gradients in 
the reactor. 

Influent 

Effluent 

Main flow direction 

CIW 703 Water and Wastewater Treatment 

C 

26 September 2018 Dr.-lng. Olaf Sterge~ Berlin 18 



Types of reactors in wastewater treatment 

From KAINZ & GRUBER, 2011 

• variable volume 
• cyclically variable inflows and 

outflows 
• homogeneous mixing 
• no gradients of state variables 

Sequencing 
Batch Reactor 
(SBR) 

CIW 703 Water and Wastewater Treatment 

V(t) Cs 

26 September 2018 Dr.-lng. Olaf Sterge~ Berlin 19 



Processes in wastewater treatment plants 

Sewage 

Storm  
water 

Screen 
Grit 
trap 

Primary 
sedimentation 

tank 

Activated  
sludge 

Aeration  
tank 

Secondary 
sedimentation 

tank 

Primary sludge 

Wastage  
activated  
sludge 

Recycled activated sludge 

1st treatment step 
Mechanical treatment 

2nd treatment step 
Biological treatment 

To sludge 
treatment 

Main treatment steps of a communal WWTP (simplified) 

Influent Effluent 

CIW 703 Water and Wastewater Treatment 

26 September 2018 Dr.-lng. Olaf Sterge~ Berlin 20 



1st treatment step: Mechanical treatment 

As seen before mechanical treatment of sewage normally consists 
of 

• Screen 
• Grit removal 
• Primary sedimentation tank 

Now let’s have a look inside the processes mentioned above. 

CIW 703 Water and Wastewater Treatment 

26 September 2018 Dr.-lng. Olaf Sterge~ Berlin 21 



Screenings 

Little museum of 
screenings found in the 
inflow of the sewage 
treatment plant 
Fürstenwalde/Spree  

CIW 703 Water and Wastewater Treatment 

1000 kleine Dinge 

Ab asser 

1 • 

26 September 2018 Dr.-lng. Olaf Sterge~ Berlin 23 



3rd Lecture 

Mechanical wastewater treatment – Sedimentation / 
Effects 

What we have seen at WWTP Stahnsdorf 
Some secrets of biological wastewater treatment 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 1 



Sedimentation 

Sedimentation  
Sedimentation is the physical separation of suspended material from a water by the action 
of gravity. It is a common operation for water treatment and found in almost all 
wastewater treatment plants. It is less costly than many other treatment operations. 

Under quiescent conditions suspended particles in many waters exhibit a natural tendency 
to agglomerate or the addition of chemical agents promotes this tendency. This 
phenomenon is known as flocculent or type II sedimentation. Analysis of type II 
sedimentation proceeds from the principles of type I sedimentation. 

Type II sedimentation 

Type I sedimentation refers to discrete particle settling 

Type I sedimentation  

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 2 



Sedimentation 
The design volume must be related to the influent flow rate and the particle settling velocity. 
The particle that takes the longest time to remove will be one that enters at the top of the 
effective settling zone. The design settling velocity is 𝑣𝑠, which is the sinking velocity of the 
particle that settles through the total effective depth of the tank in the theoretical detention 
time. The flow-through velocity is 𝑣𝑓. 

𝑣1 

𝑣𝑠 

𝑣2 

𝑣𝑓 

𝑣𝑓 

𝑣𝑓 

CIW 703 Water and Wastewater Treatment 

lnfluent Q ► Effluent Q ► 

lnlet zone Outlet zone 

H: 

1 ------------------------------------------------
Slud e zone 

Length L 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 3 



Sedimentation 

Theoretical detention time 

𝑡𝑑 =  
𝑉

𝑄
 

𝑉 – Volume of the settlement part of the tank in 𝑚³ 

𝑄 – Volumetric flow rate in 
𝑚³

ℎ
  

Flow-through velocity 

𝑄 – Volumetric flow rate in 
𝑚³

ℎ
   

𝐴 – Cross-sectional area in 𝑚² 
𝑣𝑓 =

𝑄

𝐴
=  

𝑄

𝐻 ∗ 𝐵
 

Because the particle must travel the length and depth of the basin in the time 𝑡𝑑 

𝑣𝑓  ∗  𝑡𝑑 = 𝐿  

𝑣𝑠  ∗  𝑡𝑑 = 𝐻  
𝑡𝑑 =  

𝐿

𝑣𝑓
=  

𝐻

𝑣𝑠
 𝒗𝒔 =  

𝐻 ∗  𝑣𝑓

𝐿
=  

𝐻 ∗ 𝑄

𝐿 ∗ 𝐻 ∗ 𝐵
=

𝑸

𝑳 ∗ 𝑩
 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 4 



Sedimentation 

In summary, in an ideal sedimentation tank, 100% particles are 
removed when the load per area (is similar to the Hydraulic 
Loading Rate) of this basin is smaller than or equal to settling 
velocity 𝑣𝑠. 

𝑸

𝑳 ∗ 𝑩
 ≤ 𝒗𝒔 

𝑣𝑠 

𝑣𝑓 

CIW 703 Water and Wastewater Treatment 

A 

Q 
--

H 
--

, , , 
, , 

L 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 5 



Sedimentation 

Settling velocity 𝑣𝑠 depends on density of the particle, density of the water, volume of 
the particle, cross-sectional area of the particle, shape of the particle and so on. 
Settling velocity 𝑣𝑠 
 

• can be derived from Settling tests (preferred!), 
• can be calculated 

𝑣𝑠 =  
𝑅𝑒𝑇 ∗  𝜂𝐹

∅ ∗  𝜌𝐹
 

𝑅𝑒𝑇 - Reynolds number (dimensionless) 

𝜂𝐹  - dynamical viscosity of the fluid in 
𝑘𝑔

𝑚 ∗𝑠
 

∅ - cross-sectional diameter of the particle in m 

𝜌𝐹 - density of the fluid in 
𝑘𝑔

𝑚³
  

Where 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 6 



Sedimentation 

Rule of thumb for settling velocity 𝑣𝑠 ≈ 0.01 …  0.03 
𝑚

𝑠
 

(the smaller value applies for smaller and lighter particles)  

Rules of thumb for design of a rectangular primary sedimentation tank: 
Dry weather hydraulic retention time ≥ 1 h 
Stormy weather hydraulic retention time ≥ 0.3 h 

Dry weather velocity ≤ 0.01 
𝑚

𝑠
  

Stormy weather velocity ≤ 0.03 
𝑚

𝑠
  

Hydraulic loading rate  2 … 4 
𝑚

ℎ
 

Basin depth ≥ 3 m 
Basin width ≥ 8 m 
Basin length = 3 … 6 * basin width  
Basin length = 10 … 25 * basin depth  
 

LONDONG et al., 2009 

Besides this settling velocity 𝑣𝑠 can be taken from rules of thumb: 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 7 



Removal Effects of 
primary sedimentation 

 

(Normally polluted 
sewage,  

loads per capita and day 
compare Lecture 01, slide 27) 

Rule of thumb: Primary sedimentation removes  
• 25% up to 33% of organic load (measured as BOD5 or as COD) 
• 50% of suspended solids 
• Nitrogen and phosphorus are only influenced marginally 

Effects of mechanical treatment (1st step) 

CIW 703 Water and Wastewater Treatment 

Raw sewage After primary sed imentation 

Parameter Residence time in pr imary clarifier 

0.5-1 .0 h 1.0 - 1.5 h > 1.5 h 

B005 60 50 45 40 

coo 120 100 90 80 

TSS 70 40 35 30 

TKN 11 10 10 10 

Ptot 1 7 1 5 1 5 1 5 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 9 



In other words, mechanical treatment removes essentially only 
visible soiling 
 

• Screen: coarse pieces of wood, fabrics 
• Aerated grit trap: sand, gravel, oil, grease 
• Sedimentation tank: turbidity (up to 60% of suspended solids) 
 

After mechanical treatment most of the pollution in sewage remains 
 

•
2

3
 up to 

3

4
 of organic load (oxygen demand) 

• Nearly the total load of nutrients (nitrogen and phosphorus) 

Effects of mechanical treatment (1st step) 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 10 



Biological wastewater treatment processes 
are copies from nature 

Fixed film 
processes 

Suspended 
growth 

processes 

Trickling filter Activated sludge process 

CIW 703 Water and Wastewater Treatment 

---------- River ~ 

Sessile 
micro

organisms 

Water 

A) 

Bacterial flakes, 
protozoa, 

fungal hyphae 

B) 

I) l 
~ 

~ 

.. 

Suspended 
micro-
organisms 

Rotary 
distributor ---- lnfluent t Aeration tank 

lnfluent 

Filling material 
with microbes 

Sludge from 
trickling filter 

17 October 2018 

Activated sludge •--~ .................... 
Effluent 

Secondary 
sedimentation 
tank 

Aerator 
Settled 

activated 
sludge 

Recycled activated sludge 

Dr.-lng. Olaf Sterge~ Berlin 

Secondary 
sedimentation 
tank 

11 



Rough outline 

Biological wastewater 
treatment processes 

Physical sewage 
treatment 

Chemical 
sewage treatment 

Anaerobic processes Aerobic processes 

Suspended 
growth 

processes 

Fixed film 
processes 

Chemical-physical 
sewage treatment 

Other treatment 
processes 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 12 



WWTP Stahnsdorf 

Excursion on 10 October  
to WWTP Stahnsdorf 



  1. Inlet 

  2. Screens 

  3. Aeration Grit Chamber 

  4. Primary Treatment 

  5. Storm water tank 

  6. Aeration 

  7. Secondary Sedimentation 

  8. Sand Washer 

  9. Sludge storage 

10. Sludge Heating 

11. Digestion Tanks 

12. Centrifuge excess sludge 

13. Sludge Tank 

14. Centrifuge Digester sludge 

15. Thickened sludge tank 

16. Combined heat and power  

       plant (CHP) 

17. Chimney 

18. Torch (security purposes) 

19. Gas Silo 

20. Gas compressor 

Sewage 

Screenings 

  Grit 

  Coagulation 
aid 

  excess sludge 

Air 

Sludge outlet 

Flocculants 

Clear effluent 

Air 

Flocculants 

Centrate 

Biogas 

Nat. gas Electr. energy 
CHP Boil. 

RAS 

WWTP Stahnsdorf 

CIW 703 Water and Wastewater Treatment 

0 

======➔ 

--- .. ---- --

,.__----+------------' 
- - - -- ------- ____ J ~ 

0 

® ®f ® 
➔ 

1 1 <r 1 1 

~J 1 

r➔ 1 
1" 

@ 1 

"f\ 

L 

➔--=---

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 14 



WWTP Stahnsdorf 
Symbol  
in A 131 

Meaning Value 

𝐸𝑊 Population equivalent (PE) 420,000 PE 

𝑄𝑑 Daily wastewater inflow in dry weather 52,000 m³/d 

𝑄𝑚 Design wastewater inflow in stormy weather 156,000 m³/d 

𝐵𝑑,𝐶𝑆𝐵,𝑍 Daily COD load 54.68 t/d 

𝐵𝑑,𝐵𝑆𝐵,𝑍 Daily BOD load 22.8 t/d 

𝐵𝑑,𝑇𝐾𝑁,𝑍 Daily TKN load 4.7 t/d 

𝐵𝑑,𝑁𝑂3−𝑁,𝑍 Daily nitrate load 0 kg/d 

𝐵𝑑,𝑃,𝑍 Daily phosphorus load 0.6 kg/d 

𝐵𝑑,𝐴𝐹𝑆,𝑍 Daily total solids load 23.9 t/d 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 15 



WWTP Stahnsdorf 
Symbol  
in A 131 

Meaning Value 

𝐶𝐶𝑆𝐵,Ü𝑊 Limit value COD 68 mg/l 

𝑆𝑁𝑎𝑛𝑜𝑟𝑔.,Ü𝑊 Limit value nitrogen 13 mg/l 

𝐶𝑃,Ü𝑊 Limit value phosphorus 1 mg/l 

𝑄𝑍𝐵 Influent flow to activated sludge aeration tank 52,000 m³/d 

𝑄𝑅𝑆 Recycled activated sludge (RAS) flow 70% of influent 

𝑄Ü𝑆 Wasted activated sludge (WAS) flow 1,900 m³/d 

𝑇𝑆𝐵𝐵 Mixed Liquor Suspended Solids 3.5-5.0  g/l 

𝑇𝑆𝑅𝑆 RAS solids 8 g/l 

𝑋𝑇𝑆,𝐴𝑁 Effluent solids 11.6 mg/l 

𝑇𝐵𝑒𝑚.,𝑡𝑖𝑒𝑓 Lowest dimensioning temperature 12°C 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 16 



WWTP Stahnsdorf 
Symbol  
in A 131 

Meaning Value 

  Bar distance of the screen  8 cm 

  Volume of grit trap 2 x 920 m³ 

  Volume of Primary sedimentation tank 2,500 m³ 

  
Volume optional pre-treatment or storage tank in 
stormy weather 

7,800 m³ 

  Total volume of activated sludge tanks 66,200 m³ 

  Anaerobic 6,000 m³ 

  Anoxic 23,000 m³ 

  Aerobic 37,200 m³ 

  Volume of secondary sedimentation tank 17,600 m³ 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 17 



WWTP Stahnsdorf 

Parameter Influent loads 

according paper from 

10/10/2018:

Resulting influent 

concentration at 52,000 

m³/d (average)

Effluent 

values 

rounded

Removal

Total BOD 22,80 t/d 438 mg/l 5 mg/l 98,9%

Total COD 54,68 t/d 1052 mg/l 41 mg/l 96,1%

TKN 4,70 t/d 90 mg/l

NH4-N 3,42 t/d 66 mg/l 0,2 mg/l 99,7%

TIN 3,42 t/d 66 mg/l 11,3 mg/l 82,9%

Total P 0,60 t/d 12 mg/l 0,6 mg/l 95,0%

Total Suspended Solids 23,90 t/d 460 mg/l 7 mg/l 98,5%

𝜂 =  
𝐶𝐼𝑛𝑓𝑙𝑢𝑒𝑛𝑡 −  𝐶𝐸𝑓𝑓𝑙𝑢𝑒𝑛𝑡

𝐶𝐼𝑛𝑓𝑙𝑢𝑒𝑛𝑡
 ∗ 100 𝜂 =  

𝐿𝐼𝑛𝑓𝑙𝑢𝑒𝑛𝑡 − 𝐿𝐸𝑓𝑓𝑙𝑢𝑒𝑛𝑡

𝐿𝐼𝑛𝑓𝑙𝑢𝑒𝑛𝑡
 ∗ 100 

𝜂 – Removal in %  

CIW 703 Water and Wastewater Treatment 

,.._____ _ ____,I I.______ _ ____, 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 18 



Microorganisms consume organic matter from the wastewater, 

using oxygen for respiration 

Food 

Food 
Food 

O2 
O2 

O2 O2 

Millions of aerobic and facultative micro-organisms remove 

pollutants through living and growing process 

SECONDARY TREATMENT 

Biological Wastewater Treatment 

CIW 703 Water and Wastewater Treatment 

ood 
/ 

S CO DARY T EA MEN 

Biologica 1 

ood 
/ 

-

~ 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 

\ 
ood 
/ 

19 



Secondary 

Clarifier 

Activated Sludge System 

Air 

Pri.Eff. Sec. Eff. 
Aeration 

Tank 

Return Activated Sludge (RAS) 

Waste Activated Sludge (WAS) 

MLSS 
Biomass 
(suspended) 

→Provides Oxygen and Mixing 

CIW 703 Water and Wastewater Treatment 

Activated Sludge System 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 20 



Aeration 

Tank 

Secondary  

Clarifier 

Mixed Liquor 
(MLSS) 

Primary 

Effluent 

Return 

Sludge 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 21 



PARTS OF A GENERALIZED BACTERIAL CELL  
OF THE BACILLUS TYPE 

Capsule 

Cell Membrane 

Cell Wall 

Flagellum 

Nuclear 

Matter 

CIW 703 Water and Wastewater Treatment 

PARTS OF A GENERALIZED BACTERIAL CELL 
OF THIE BACILLUS TYPE 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 23 



Food 
Storage 

Slime Layer 

New Cells 

Oxygen 

Soluble Organics 

Cell 
Membrane 

NH3 

CO2 
H2O 

Adsorbed 
Particle 

Enzymes 

Wastewater 

(Absorption) 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 24 



Mixed Liquor 

Flocculation 
A process of contact 

and adhesion whereby 

the particles of a 

dispersion 

form larger-size 

clusters. 



ADSORPTION  

And 

ABSORPTION 

Aeration Tank 

Secondary  

Clarifier 



Screening 

Grit 

In
flu

e
n

t 

Effluent 

Disinfect 

Primary 

Clarifiers Aeration 

Tanks 

Secondary 

Clarifiers 

Land 

Application 

Typical Flow-Through Activated Sludge Plant 

RAS 
WAS 

Sludge Processing and Storage 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 27 



Biological Wastewater Treatment 

Three Steps 

• Adequate Mixing 

• Enough Detention Time 

1. Transfer of Food from Wastewater  to Cell. 

Prerequisites: 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 28 



2. Conversion of Food to New Cells and 

Byproducts. 

• Acclimated Biomass 

• Useable Food Supply 

• Adequate D.O. 

• Proper Nutrient Balance 

    C  : N : P = 100 : 5 :  1  

Biological Wastewater Treatment 

Prerequisites: 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 29 



3. Flocculation and Solids Removal  

• Proper Mixing 

• Proper Growth Environment 

• Secondary Clarification 

Biological Wastewater Treatment 

Prerequisites: 

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 30 



 

Proper Growth Environment 

Filamentous Bacteria – Form Strings 

Mixed Liquor Does Not Compact - Bulking 

Must Have Controls 

Biological Wastewater Treatment 

3. Flocculation and Solids Removal  

CIW 703 Water and Wastewater Treatment 

17 October 2018 Dr.-lng. Olaf Sterge~ Berlin 31 



4th Lecture 

Biological wastewater treatment 

Balance of flow and solids in activated sludge process 

Sludge retention time 

CIW 703 Water and Wastewater Treatment 

24 October 2018 Dr.-lng. Olaf Sterge~ Berlin 1 



Balance of flow and solids in activated sludge process 

𝑄𝐼𝑛 

𝑀𝐿𝑆𝑆 

𝑄𝐼𝑛

+ 𝑄𝑅𝐴𝑆 

𝑄𝑅𝐴𝑆 

𝑇𝑆𝑅𝐴𝑆 𝑇𝑆𝑅𝐴𝑆 

𝑄𝑊𝐴𝑆 

𝑄𝑂𝑢𝑡 = 
𝑄𝐼𝑛 −  𝑄𝑊𝐴𝑆 

𝑋𝑇𝑆,𝑂𝑢𝑡 𝑀𝐿𝑆𝑆 

𝑄𝐼𝑛 - Flow inlet aeration tank 

𝑀𝐿𝑆𝑆 – Mixed Liquor Suspended Solids 

𝑄𝑅𝐴𝑆 - Flow of recycle activated sludge 

𝑇𝑆𝑅𝐴𝑆 - Total Solids of recycle activated sludge 

𝑄𝑊𝐴𝑆 - Flow of waste activated sludge 𝑋𝑇𝑆,𝑂𝑢𝑡 - Total Solids of outlet of WWTP 

D 
Precipitant/ 

coagulation aid 

lnlet aeration 

-(1J 
C: 
0 -Q. 
0 -u .... 
0 
Cl) 

~ 
:::, 
0 
cn 

Recycle D 
activated 

sludge 

24 October 2018 

CIW 703 Water and Wastewater Treatment 

Aeration tank Secondary sedimentation tank 

Aeration 

Recirculation for denitrification 

Dr.-lng. Olaf Sterge~ Berlin 

Waste 
activated 

sludge 

2 



Balance of flow and solids in activated sludge process 

𝑄𝐼𝑛 

𝑀𝐿𝑆𝑆 

𝑄𝐼𝑛

+ 𝑄𝑅𝐴𝑆 

𝑄𝑅𝐴𝑆 

𝑇𝑆𝑅𝐴𝑆 𝑇𝑆𝑅𝐴𝑆 

𝑄𝑊𝐴𝑆 

𝑄𝑂𝑢𝑡 = 
𝑄𝐼𝑛 −  𝑄𝑊𝐴𝑆 

𝑋𝑇𝑆,𝑂𝑢𝑡 𝑀𝐿𝑆𝑆 

Complete balance of solids in and out of secondary sedimentation tank: 

𝑄𝐼𝑛 +  𝑄𝑅𝐴𝑆  ∗ 𝑀𝐿𝑆𝑆 =  𝑄𝑅𝐴𝑆 + 𝑄𝑊𝐴𝑆  ∗  𝑇𝑆𝑅𝐴𝑆 +  𝑄𝐼𝑛  −  𝑄𝑊𝐴𝑆  ∗  𝑋𝑇𝑆,𝑂𝑢𝑡 

D 
Precipitant/ 

coagulation aid 

lnlet aeration 

-(1J 
C: 
0 -Q. 
0 -u .... 
0 
Cl) 

~ 
:::, 
0 
cn 

( 

Recycle D 
activated 

sludge 

) 

24 October 2018 

CIW 703 Water and Wastewater Treatment 

Aeration tank Secondary sedimentation tank 

Aeration 

Recirculation for denitrification 

( ) ( 

Dr.-lng. Olaf Sterge~ Berlin 

) 

Outlet 
ofWWTP 

Waste 
activated 

sludge 

3 



Balance of flow and solids in activated sludge process 

𝑄𝐼𝑛 𝑄𝐼𝑛

+ 𝑄𝑅𝐴𝑆 

𝑄𝑅𝐴𝑆 

𝑇𝑆𝑅𝐴𝑆 

Introduction of 𝑸𝑹𝑨𝑺 =  𝑸𝑰𝒏 ∗  𝑹𝑹 (RAS Recycle ratio) changes the balance sheet 
to: 

1 + 𝑅𝑅 ∗ 𝑄𝐼𝑛  ∗ 𝑀𝐿𝑆𝑆 =  𝑄𝐼𝑛 ∗  𝑅𝑅 ∗  𝑇𝑆𝑅𝐴𝑆 

𝑀𝐿𝑆𝑆 𝑀𝐿𝑆𝑆 

D 
Precipitant/ 

coagulation aid 

lnlet aeration 

-(1J 
C: 
0 -Q. 
0 -u .... 
0 
Cl) 

~ 
:::, 
0 
cn 

Recycle D 
activated 

sludge 

( 

24 October 2018 

CIW 703 Water and Wastewater Treatment 

Aeration tank Secondary sedimentation tank 

Aeration 

Recirculation for denitrification 

) 

Dr.-lng. Olaf Sterge~ Berlin 

Outlet 
ofWWTP 

Waste 
activated 

sludge 

7 



Balance of flow and solids in activated sludge process 

1 + 𝑅𝑅 ∗ 𝑄𝐼𝑛  ∗ 𝑀𝐿𝑆𝑆 =  𝑄𝐼𝑛 ∗  𝑅𝑅 ∗  𝑇𝑆𝑅𝐴𝑆  

Shortening of 𝑄𝐼𝑛 in the formula above results in 

1 +  RR  ∗ 𝑀𝐿𝑆𝑆 =  𝑅𝑅 ∗  𝑇𝑆𝑅𝐴𝑆 

𝑀𝐿𝑆𝑆 =  
𝑅𝑅 ∗  𝑇𝑆𝑅𝐴𝑆

1 + 𝑅𝑅
 

Dissolving to 𝑇𝑆𝐴𝑇 leads to the following formula which is very important for planning 
and design of WWTP’s 

CIW 703 Water and Wastewater Treatment 

( ) 

( ) 

24 October 2018 Dr.-lng. Olaf Sterge~ Berlin 8 



Balance of flow and solids in activated sludge process 

We can change the formula which is derived from the simplified solids balance also to 
𝑇𝑆𝑅𝐴𝑆 

𝑇𝑆𝑅𝐴𝑆  = 𝑀𝐿𝑆𝑆 ∗
1 +  𝑅𝑅

𝑅𝑅
 

𝑅𝑅 =  
𝑀𝐿𝑆𝑆

𝑇𝑆𝑅𝐴𝑆  − 𝑀𝐿𝑆𝑆
 

Or to 𝑅𝑅: 

Now we are able to calculate some important boundary conditions regarding the 
aeration tank of a WWTP.   

CIW 703 Water and Wastewater Treatment 

24 October 2018 Dr.-lng. Olaf Sterge~ Berlin 9 



Balance of flow and solids in WWTP Stahnsdorf 

𝑀𝐿𝑆𝑆 

𝑄𝐼𝑛

+ 𝑄𝑅𝐴𝑆 

𝑄𝑅𝐴𝑆 

𝑇𝑆𝑅𝐴𝑆 𝑇𝑆𝑅𝐴𝑆 

𝑄𝑊𝐴𝑆 

𝑄𝑂𝑢𝑡 = 
𝑄𝐼𝑛 −  𝑄𝑊𝐴𝑆 

𝑋𝑇𝑆,𝑂𝑢𝑡 𝑀𝐿𝑆𝑆 

First let’s have a look on our example WWTP Stahnsdorf (at dry weather)! 
We fill in our scheme all data we can pick up from the data sheet: 

𝑄𝐼𝑛 

(Dry weather) 

cipitant/ 

agulation aid 

lnlet aeration 

-(1J 
C: 
0 -Q. 
0 -u .... 
0 
Q) 

~ 
:::l 
0 
cn 

Recycle 
activated 

sludge 

24 October 2018 

CIW 703 Water and Wastewater Treatment 

Aeration tank Secondary sedimentation ta k 

Aeration 

Recirculation for denitrification 

Dr.-lng. Olaf Sterge~ Berlin 10 



Balance of flow and solids in WWTP Stahnsdorf 

Because we know from the data sheet that 𝑅𝑅 = 70% we can calculate 𝑄𝑅𝐴𝑆: 

𝑀𝐿𝑆𝑆 =  
0.7 ∗ 8 

𝑔
𝑙

1 + 0.7
= 3,3 

𝑔

𝑙
 

And basing on our balancing formula we even are able to calculate the concentration 
of suspended solids in the aeration tanks of WWTP Stahnsdorf: 

𝑄𝑅𝐴𝑆  = 𝑅𝑅 ∗  𝑄𝐼𝑛 = 0.7 ∗  52000 = 36400 
𝑚³

𝑑
  

Now we can calculate which flow leaves the aeration tank: 

𝑄𝐼𝑛 +  𝑄𝑅𝐴𝑆  = 52000 
𝑚³

𝑑
+  36400 

𝑚³

𝑑
= 88400 

𝑚³

𝑑
  

CIW 703 Water and Wastewater Treatment 

24 October 2018 Dr.-lng. Olaf Sterge~ Berlin 11 



Balance of flow and solids in WWTP Stahnsdorf 

𝑀𝐿𝑆𝑆 

𝑄𝐼𝑛

+ 𝑄𝑅𝐴𝑆 

𝑄𝑅𝐴𝑆 

𝑇𝑆𝑅𝐴𝑆 𝑇𝑆𝑅𝐴𝑆 

𝑄𝑊𝐴𝑆 

𝑄𝑂𝑢𝑡 = 
𝑄𝐼𝑛 −  𝑄𝑊𝐴𝑆 

𝑋𝑇𝑆,𝑂𝑢𝑡 𝑀𝐿𝑆𝑆 

Now we can complete the flowsheet of WWTP Stahnsdorf: 